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LABORATORY - REPORT

APPLICANT:
ADDRESS:

DATE OF SAMPLE RECEIVED:

DATE OF TESTING:

DESCRIPTION OF SAMPLE:
Product:
Product class:
Model No.:
FCC ID number:
Rating:

CONDITION OF TEST SAMPLE:

EVER SHINING TECHNICAL COMPANY LIMITED

Fiat 8, 13/F., Wah Yiu Industrial Centre
30-32 Au Pui Wan Street

Fo Tan, Shatin, N.T.

Hong Kong

2010-11-16
2010-11-24 t0 2010-12-03

USB Turntable

Class B Computing Device Peripheral
L-79

Y3YL-79

AC/DC adaptor : S006MU1200030, Input : AC 100-240V 50/60Hz,
Output : DC 12V 300mA

The received sample was under good condition.

INVESTIGATIONS Measurements to the relevant clauses of F.C.C. Rules and Regulations
REQUESTED: Part 15 Subpart B - ‘Unintentional Radiators’
RESULTS: See the attached test sheets
CONCLUSIONS: From the measurement data obtained, the tested sample was considered
to have COMPLIED with the requirements for the relevant clauses of
Federal Communications Commission Rules as specified above.
Lin [ §
; N AT
-~ ¥ 7
T
<4 iR Stephen C.N. Wong
] Technical Manager
Address szt Units 602-605. 6/F . 31 Lok Yip Rd.. On Lok Tsuen. Fanling. N T. Hong Kong Tel Gi3E {852) 2305 2570 E-mau & F 84 info@ecc.com hk
FBN A AT e 258315 6W602-605F Fax €W (852) 2756 4480 Home Page # B htip //www tiecc.com hk
China PR JECC (Guangzhou) Services Co.. Lid. MBS HEBEER LA
Address teik:  Flal A, 2/F., Block 3, 56 Shuyin Road. Guangzhou. PR of Ctunz Tet <88 (86-20) B768 4838 E-maii i ¥ B4 inlo@ecc.net cn

WM AR IH2AT

Postcode BB 510075 Fax MM (B6-20) 8768 3918 Home Page & hilp:#www iecc.nel cn



i

BRERPEDPLERAS International Electrical Certification Centre Ltd.

BABHERMEBERZERHEHER Tecnnical Services in Electncal Product Testing. Intemational Certifcation & (nformation

§ (i
® [

@ @ Nemko
(CCOIBA Laliratory Network Partner Qg 5 It Nl Laboratar,
FCC - Test Report Date: 2010-12-09
No. 54812 Page 2 of 22
TABLE OF CONTENTS

1. Laboratory Report Cover

2, Table of Contents

3. Test Location and Summary of Test Results

4. Test Equipment List

5. Radiated Emission Test Setup

6. Conducted Emission Test Setup

7. Test Procedure

8. Test Results

9-21. Measurement Data

22, Photo of sample
Address ign.  Units 602-805, 6/F.. 31 Lok Yip Rd . On Lok Tsuen Faning, N.T, Hong Kong Tel <554, (852) 2305 2570 E-man & ¥ B{+ info@ecc.com.hk

ERV RN ALY RS ICERE02-605F Fax M} (852) 2756 4480 Home Page B hilp//www.iecc.com hk

China R AE: IECC (Guangzhou) Services Co  Ltd. INABC R ZHEBAR AR
Address kit FlatA, 2/F . Block 3. 56 Shuiyin Road, Guangzhou, PR of China Tel 45t (B6-20) B768 4838 E-mail &: 7 ¥+ nfo@ecc nel cn

BT AEESCRIMAE Postcode BB M & 510075 Fax WP (86-20) 87668 3918 Home Page # B htip fiwww iecc.nel cn



IE PREARDEDPLAMAT international Electrical Certification Centre Ltd,
BHBUE RN EREBRAHASE Techncal Services i Elecincal Product Tesing. Intematonal Certiicabon & (iormation

= @ @ @ Nemko

Accradied Lansdlury Network Partner disivnired INCHEE =1 el L et

FCC — Test Report Date: 2010-12-09
No. 54812 Page 3 of 22

i
f

Test Locations

International Electrical Certification Centre Ltd.

Units 802-605, 31 Lok Yip Road, On Lok Tsuen, Fanling, N.T., Hong Kong
Tel : +852 23052570

Fax : +852 27564480

Email : info@iecc.com.hk

Summary of Test Results

Radiated Emission:

Test result: O.K.
Test data: See attached data sheet

Conducted Emission:

Test result: O.K.
Test data: See attached data sheet
Address itut Units 602-605. 6/F , 31 Lok Yip Rd., On Lok Tsuen, Fanling N T.. Hong Kang Tel wizd (852) 2305 2570 E-maii &+ ¥+ info@ecc.com hk
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Equipment Manufacturer Model Serial No. Last Calibration | Next Calibration
Date Date
Test Receiver Rohde & ESCS 30 100388 11/11/2010 10/11/2011
Schwarz
Test Receiver Rohde & ESHS 30 839667/002 19/05/2010 18/05/2011
Schwarz
Artificial Mains
K 81 1 10 f01/2011
Network (LISN) Schwarzbeck NSL 27 8127312 11/01/20 10/01/20
Antenna Schaffner CBL6111C 279 30/09/2010 29/09/2012
Antenna Mast Schwarzbeck | AM9104 - - -
System
Tumtable with Drehtisch DT312 ~ - --
Controller
Spectrum Analyzer | aqyantest R3132 140101852 20/05/2010 19/05/2011
with Q. Peak
The sample was tested with the following PC system :
Equipment | Manufacturer Model Serial No.
NoteBook DELL PP10S H8893 A02
Keyboard (external) DELL SK-8115 --
Mouse HP - RK679PA#AB?2
Monitor (external) ViewSonic VLCDS23585-1W 905040201520
Printer HP 6L JPZT102346
Ethernet router D-Link DES-1008D DRE9158000047

Address it ul.

Uniis 602-605, 6/F . 31 Lok Yp Rd.. On Lok Tsuen, Faning, N T. Hang Kong.

Tel Li¥E- (852) 2305 2570

E-mail i ¥ B+ info@recc.com hk
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Flat A, 2/F . Block 3. 56 Shuiyn Road. Guangzhou, PR of China
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Radiated Emission Test Setup (3 m diatance)

ol
- V|
3m
o |
Anlenna I
Antenna mask I
h=1m - 4m
EUT
on turntable
Field Strength { )
Meter y
Mains 0.8m
: Filter Filter Mains
r
Ground Plane
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Conducted Emission Test Setup

No. 54812
1% 0
on o EUT
= ) NONCONDUCTIVE
1 1 1 TADLE 1,8 X 1 METER
[ L A PRI S I »
' =Lt
I . e S
r

—8

% 7
s/t RRL H/
[ I ] | { \

LEGEND:

Address tuilt:

China H.
Address il

2)

3

4

5)
6)

7

Uniis 602-605, 6/F , 31 Lok Yip Rd . On Lok Tsuen. Faning, N T., Hong Kang
EEH AL N RN e EE02-605F

IECC {Guangzhou) Services Co Ltd MBI L HERERL T

Flat A, 2/F.. Block 3. 56 Shuryin Road. Guangzhou P.R. of China

B A MR BESEREIMIATE

80 em TO
GRCUND PLANE ¢

-—"

1 1 23—
L&)
1y ¥
J — 40cm
3
/ GONDUCTING GROUND PLANE
! EXTENDS AT LEAST D3 m
- BEYOND GUT SYSTEM FOOTPRINT
LN
\ LN SEE6.2.1.
32
LA
BONDED TO GROUNDRLANE

Interconnecting cables that hang closer than 40 cm to the groundplane shell be folded back
and forth in the center forming a bundle 30 to 40 cm long (gee 6.1.4 and 11.2.4).

/O cables that are not connected to a petipheral sball be bundled in the ceater, The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m (see 6.1.4).

EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in
50 €2, LISN can be placed on top of, or immediately beneath, reference groundplane (see
523 and 7.2.1). . :

3.1} All other equipment powered from additional LISN(s).

3.2) Multiple outlet strip can be used for multiple power cords of non-EUT equipment.

3.3) LISN at least 80 cm from nearest part of EUT chassis.

Cables of hand-operated devices, such as keyboards, mice, etc., shall be placed as for notmal
use (See 6.2.1.3 and 11.2.4).

Non-EUT components of EUT system being lested (see also Figure 13),

Rear of EUT, including peripherals, shall all be aligned and flush with rear of tabletop (see
6.2.1.1 and 6.2.1.2).

Rear of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to
the groundplane (see 5.2.2 for options).

Tel B3 (852) 2305 2570
Fax @ (852) 2756 4480

Tel iik%: (86-20) 8768 4838

Postcode 8BRS 510075 Fax R (B6-20) 8764 3918

Date: 2010-12-09

Page 6 of 22
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Test Procedure

Radiated Emission :

The EUT was tested according to ANSI 63.4-2003 for the requirements of FCC Part 15 Subpart B Section
15.109,

During the test, the sample was placed on a turn table and operated with supply at rated AC voltage (i.e
AC120V 60Hz) to the AC/DC adaptor. The sample was operated under record playing mode and the playing
signal was recorded to the host computer. The table is 0.8 meter above the reference ground plane on the
Test Site and can rotate 360 degrees to determine the position of the maximum emission level. Broad-band
antennas for the frequency range 30 - 1000 MHz, connected with 10 meters coaxial cable to the test receiver
was used for measurement. The antenna is capable of measuring both horizontal and vertical polarizations.
The antenna was raised from 1 to 4 meters to find out the maximum emission level from the EUT.

The computer system included a notebook computer, an external keyboard, a mouse, an external monitor, a
printer and an ethernet router was connected to the sample during the test.

An initial pre-scan was performed to find out the maximum emission level of the sample placed at 3 orthogonal

planes. Final measurement was then performed to record the data for the emissions under worst-case
condition for combination of the antenna orientation / height and turn table position,

Note : The Open Aera Test Site located at IECC was placed on fite with the FCC Pursuant to Section 2.948 of
the FCC Rules (FCC Registration No. : 97774).

Conducted Emission :

For Class B Computing Device Peripheral :

The EUT was tested according to ANSI 63.4-2003 for the requirements of FCC Part 15 Subpart B Section
15.107.

During the test, the sample was placed on a wooden table and operated with supply at rated AC voltage (i.e
AC120V 60Hz) via the LISN to the AC/DC adaptor. The sample was operated under record playing mode and
the playing signal was recorded to the host computer. The table is 0.8 meter above the floor. The LISN was
connected to the test receiver for conducted emission measurement (150kHz — 30MHz).

The computer system included a notebook computer, an external keyboard, a mouse, an external monitor, a
printer and an ethernet router was connected to the sample during the test.

Address mtif Units 602-605, 6/F 31 Lok Yip Rd  On Lok Tsuen, Faning N T.. Hong Kong Tel MEE (852) 2305 2570 E-mai 5 F 84 nfo@ecc com.hk
BN ARNATRQRMEI6HEE02-605% Fax W (852) 2756 4480 Home Page A http-//www.iecc.com hk

China +8 IECC (Guangzhou) Services Cc Lid AMB L B GBHERLT

Address e4t:  FlatA, 2/F , Block 3. 56 Shuiymn Road. Guangzhou, PR. of China Tel 3% (86-20) 8768 4838 E-mail ui ¥ B4 inlo@iecc nel.cn
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Radiated Emission :
Test Requirement:

Test Method:

Deviations from Standard Test Method:

Frequency Range:
Measurement Distance:
Class:

Detector:

Refer to page 9-10 for measurement data.

Conducted Emission :

Test Requirement:

Test Method:

Deviations from Standard Test Method:

Frequency Range:
Class:

Detector:

N
(\) Nemko

Tt i ool Labormion

FCC — Test Report

No. 54812

Test Results

FCC Part 15 Subpart B Section 15.109
ANSI C63.4 ; 2003

Nil

30MHz - 1000MHz

3m

Class B

Quasi-Peak

FCC Part 15 Subpart B Section 15.107
ANSI C63.4 : 2003

Nil

150kHz — 30MHz

Class B

Quasi-Peak / Average

Date: 2010-12-09

Page 8 of 22

Refer to page 11 - 21 for measurement data.

Address #3b:  Units 602-605, 6/F.. 31 Lok Yip Rd . On Lok Tsuen Fanhing, N T Hong Kong
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Flat A, 2/F., Biock 3. 56 Shuiyin Road. Guangzhou, PR of China.
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Radiated Emission
Acc:  FCC Part 15 Subpart B (15.109) Class B
IECC Ref: 54812
Model: L-79 Test Equipment
Applicant: EVER SHINING TECHNICAL Receiver: Rohde & Schwarz ESCS 30
MANUFACTURING LIMITED Anlenna: Schaffner CBL6111C
Ser.Nr.: -

Set under test:

Operating mode:

USB Turntable

Playing record

Horz, Vert. Corr. | Horiz. Test | Vert. Test Limit
Frequency (MHz) Reading Reading Factor Result Result dB(uV/m)
dB(uVv) dB(pV) {dB) dB(uVim) | dB(uV/m) H
30 < 16.0 |< 16.0 205 |< 365 [ < 365 40.0
52 < 16.0 21.0 9.0 < 250 30.0 40.0
70 < 16.0 |< 16.0 9.1 < 251 < 251 40.0
130 < 16.0 |< 16.0 13.3 |< 203 | < 293 43.5
200 < 16.0 < 16.0 10.8 |< 269 [ < 269 43.5
300 < 16.0 [< 16.0 158 |< 318 [ < 318 46.0
500 < 16.0 |< 16.0 206 |< B6 | < 366 46.0
1000 < 16.0 |< 16.0 28.0 |[< 440 | < 440 54.0

The measurement results indicate that the test unit meets the FCC requiraments.

Note :

1. The above measured data are in Quasi-Peak values.

2. The above resulls were the worst case resulls with the sample placed normally on the table for
different tumed angles during the lest.

Operator : WH

Address it Unils 602-605. 6/F . 31 Lok Yip Rd . On Lok Tsuen Faning, N.T Hong Kong. Tel WisE (B52) 2305 2570 E-man i 7 ¥4 info@ecc.com.hk
EBH AR AT SRR 6H602-605F Fax @& (B52) 2756 4480 Home Page #@ B- hilp://www.iecc.com hk
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Radiated Emission

Date : 2010-12-09
Page 10 of 22

Ace:  FCC Part 15 Subpart B (15.109) Class B
IECC Ref: 54812
Model: L-79 Test Equipment
Applicant: EVER SHINING TECHNICAL Receiver: Rohde & Schwarz ESCS 30
MANUFACTURING LIMITED Antenna: Schafiner CBL6111C
Ser.Nr.: -
Set under test: USB Turntable

Operating mode:

Data Transfer (Recording record playing signal to computer)

Horz. Vert. Corr. | Horiz. Test | Vert. Test Limit
Frequency (MHz) Reading Reading Factor Result Result dB(uVim)
dB(uV) dB(pV) (dB) | dB(uVim) | dB(pvim)| “°W
30 < 16.0 |< 16.0 205 |< 36.5 < 38.5 40.0
47.99 < 16.0 21.5 10.7 |< 26.7 32.2 40,0
50 < 16.0 21.0 9.3 < 25.3 30.3 40.0
86 < 16.0 |< 16.0 10.8 |< 268 | < 288 40.0
120 < 16.0 |< 6.0 13.6 |< 296 | < 298 43.5
132 < 16.0 |< 16.0 13.2 |« 292 | < 292 435
140 < 16.0 |< 16.0 129 |< 28.9 < 289 43.5
300 < 16.0 |< 16.0 158 |< 318 | < 318 46.0
500 < 16.0 |< 16.0 206 |« 36.6 < 36.6 46.0
1000 < 16.0 (< 16.0 280 |< 440 | < 440 54.0

The measurement results indlcate that the test unit maets the FCC requirements.

Note :

1. The above measured data are in Quasi-Peak values.

2. The above results were 1he worst case results wilh the sample placed normally on lhe tabie for
different turned angles during the test,

Operator : WH

Address #it-  Units 602-605, 6/F.. 31 Lok Y.p Rd , On Lok Tsuen Faning N.T.. Hong Kong Tel G2 (B52) 2305 2570 E-mail & 7 ¥# nfo@ecc com hk
FBY R uE BT E31958602-605% Fax WM (852) 2756 4480 Home Page 8 8. hilp //www 1ecc.com hk

China $E IECC (Guangzhou) Services Co . Lid MR LR BB ERLT

Address khaut Flat A, 2/F.. Block 3. 56 Shuryin Road, Guangzhou. P.R. of China. Tel Wik (B6-20) 8768 4338 E-mail & ¥ ¥4 info@rece nel cn

WM TR S IM2AT Postcode BB 510075 Fax WK (86-20) B768 3918 Home Page 8 H http:/iwww lecc nel cn
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L = S

Interference Voltage 190 KHz - 30 MHz

acec FCC PART 15 Subpart B Section 15,107 {(a) Class B

110 the naighest points found Aef -Na.. 54812
f 1 1 t  get
aBuv o) e ety Froguct - USB TURNTABLE
No pDints foung greater Sample . 01
100 tnan 20 dB belaow lim:t
Date . 24 Nov 2010
ag Test equipment:
Ronhde & Schwarz ESHS30
Schwarzheck NSLKG127
B0
Connected sets:
70
?aa-bz HeHk
(519 \\
&" Operating mode:
\\ PHONDO PLAYING
50 (L)
40
\\\\ AFI suppression parts
30 \\
# two dB safety margan for
type approval necessary
20
Operator KT
10 Result - pass [>{ fail [ ]
IECC
Q : .
01 1 10 10 30 f [Mhz]
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Interference voltage 150 KHz - 30 MHz

acc. FCC RPART 15 Subpart 8 Secti1on 15.107 (a) Class B

the nighest uoints foung Aef -No.'X S4B17
aBuv s R Prosuct : USB TUANTABLE
Sample : 01
100
Date © 24 Nov 2010
90 Test equipment-
Rohde & Schwarz ESHS30
Schwarzbeck NSLKB127
80 ;
Connected sets
70
iaa-ax [=1: 1 - 0
60

Opergting mode:

PHONO PLAYING
50 (N]

40
AFI1 suppression parts
30
¥ two dB safety margin for
type approval necessary
20
Operataor: KT
10 Aesult - pass [>{ fa1l [ ]
TECC
0
.01 .1 1.0 10 30 f [MHZ]
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Interference voltage 150 KdHz - 30 MHz

acc. FCC PART 13 Subpart B Secticn 15,107 (a) Class B

HED the nighrest pgoints founa Aef -No.' 54812
f i 1 [ -
dguv (i toBuv) lamev) o Product  USS TURNTABLE
37 32.9 48 .5 aver
355 29 5 48 H Aver Sample - 01
100 - 365 28 7 48 5 Aver
Date 24 Nov 2010
a0 Test eqQuaipment
Aohde & Schwarz ESHS30
Schwarzbeck NSLKB127
B0
Connected sets:
70
50
f\ Operating mode
PHONDO PLAYING
50 {NJ)
40
\\\\ RFI suppression parts
30 4
¥ two OB safety margin for
type approval necessary
20
Operator: KT
10 Result - pass [>(\ fa1l [ ]
TECC
0
.01 1 1.0 10 3 f [MHzZ]

Vi 36
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Interference Voltage 150 KHz — 30 MHz

TR

(l

cec. FCC FPART 15 Subpart 8 Section 15.107 (a) Clsss B

u]

110 the highest DD.lﬂtS fourng Aef . -NoO .. 54812
f 1 :

aBuv Mez) (aBov) loBav] oo Proguct - USB TURNTABLE
Sample : 01

100 .
Date T 24 Nov 2010

90 Test egquipment
Rohde & Schwarz ESHS30
Schwarzbeck NSLKE127

80
Cornected sets:

70

Q;a*é: He Mk

60
Operating mode:
USB RECQRD TO COMPUTER

30 TEST W/ REFERENCE COMPUTER
MAIN UNIT

\\ {1.)
40 \\
N

RFI suppression parts

30
¥ two 0B safety margin for

type approval necessary

20 -
Operator: KT

10 Aesult - pass b( fa1l [ ]

TECC
0
01 1 1.0 10 30 f [MHZ])

vi 36
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Interference voltage 150 KHz - 30 MHZ

acc. FCCT PART 15 Subpart B Section 15.107 {(a) Class B

110 the hignest points found Aef -Ng.. 54812
fr 1 t d
dBuv Er it L Product | USB TUANTABLE
37 28 B 48 5 aAver
Sample : 01
i00
Oate 24 Nov 2010
30 Test eguipment:
Rohde & Schwarz ESHS30
Schwarzbeck NSLK8127
80
Connected sets:
70
50
Q: Operating mode
\\ USB RECORD TO COMPUTER
50 TEST W/ REFERENCE COMPUTER
MAIN UNIT
(1]
40
\\\\ AFI suppression parts
30 \*
N
¥ two OB safety margin for
type approval necessary
20
Operator. KT
10 Result  pass UX( fail [ ]
TECC
9]
.01 1 1.0 10 30 f {MHZz]

vi 3 6
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TR

J = S

Interference Voltage 150 KHz — 30 MrHz

w

cc. FCC PART 15 Subpart B Sectiorn 15%.4107 (a) Class B

110 the righest pu.ants founo Aef .-No .- 54812
f d
dBuV 2] waey) Toeuyy o Proguct : USB TUANTABLE
585 47 g 1] oF
37 3@ 7 58 5 el Sample = 01
100 =
Date : 24 Nov 2010
90 Test equipment:
Aonhde & Schwarz ESHS30
Schwarzbeck NSLKA127
80
Connected sets:
70
iaab:\. ek
60
) Operat:ng mode:
USB RECOAD TO COMPUTER
50 TEST W/ REFERENCE COMPUTEA
MATIN UNIT
\\ (N)
40 \\
AFI suppress:ion parts
30
* two OB safety marg:n far
type approval necessary
20
Cperator: KT
10 f Result : pass [}i fail [ ]
IECC
a
01 1 1.0 10 30 f [MHz]

Vi 36
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- = S

Interference VYoltage 150 KHz — 30 MHZz

acc. FCC PART 15 Subpart B Sectiom 195.107 (a) Class B

110 ; the nigrest oo;nts founa Ref -NO 54812
F
dBuv (21 (omow) (aaavi Product © USB TUANTABLE
a7 35 7 48 5 Aver
355 32 2 48 B Aver Sample 01
100 365 31 6 48 B Aver
Date . 24 Nov 2010
90 Test equaipment-
Aohde & Schwarz ESHS30
Schwarzbeck NSLKB127
80
Connected sets
70
80
{\ Operating mode:
USB RECORD TD COMPUTER
50 TEST W/ REFERENCE COMPUTER
MAIN UNIT
{N]
40
\\\\ AFI suppression parts
30 J
* LwD OB safety margin for
type approval necessary
20
Operator KT
10 : Result : pass [)Q fail [ ]
ITeECC
|
0
01 i 1.0 10 30 £ [MHZ]

¥i 4.8
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I
(!
[l

LJ = 6

Interference voltage 190 KHz — 30 MHz

acc. FCC PART 1S Subpart B Secticn 15.107 (a) Class B

110 the highest points found Ref -NO.° 54812
¥ 1 d
aBuv 2] (om0vs lomee O°F Product  USB TURNTABLE
2 a7 3 63 6 ae
155 48.3 BS 7 Ge Sample - 01
100 - 26 44 3 61 4 e]
165 47 9 65 2 oGP Date © 24 Nov 2010
265 4P 5 61 3 aeP
. 185 45 .2 Ba 3 QR
19 44 g B4.1 aP
g0 Test equipment
Aohde & Schwarz ESHS30
Schwarzbeck NSLKB127
BO
Connected sets
70 —
Q:a's1 EL:A-1.3
60
Operating mode
USB AECORD TD COMPUTER
50 TEST W/ REFERENCE COMPUTEA
COMPUTER UNIT
(L)
40 \{
AF1 suppression parts
30
* twg 0B safety margin for
type approval necessary
20
Cperator: KT
10 Aesult : pass [yi fail [ ]
IECC
0
01 1 1.0 10 30 f [MHZ]

vi 3 B
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)

(t

- = S

Interference voltage 150 KHz - 30 MHz

cc FCC PAHT 15 Subpart B Section 15.107 (a) Class B

w

110 the nighest points fgound Aef -No.. 54812
fr 1 1 H det
aBuv Mz (eBov) (aBov) Proguct  USB TUANTABLE
2 38 53 & Aver
26 35 1 51 4 Aver Sample - (01
100 71 37 31 2 a8 5 Aver
265 33 1 51 3 Aver Date 24 Nov 2010
2 745 27 3 a5 aver
281 2685 46 Aver
19 34 5 54 1 Aver
325 29 8 42 .6 Aver
90 Test equipment
Rohde & Schwarz ESHSAD
Schwarzbeck NSLKA8127
=10}
Connectec sets
7o
50
f& : Cperating mode
\\ USB AECOARD TO COMPUTER
50 TEST W/ REFERENCE COMPUTEA
COMPUTER UNIT
(L)
49
\JK{ AFI suppression parts.
30 \i
M|
¥ two 0B safety margin for
type approval necessary
20 -
Operator: KT
10 Result : pass ¥ fail ]
IECC
0 i
.01 1 1.0 10 30 f [MRz]

¥1 3 6
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Interference Voltage 150 KHz - 30 MHz

acc. FCC PART 15 Subpart B Secticn 15.107 (a) Class B

110 the hignest points foung Ref -NO.: 54812
f . 1 i
aBuv (vhe) (amuyT Togaer ToT Product . USB TURNTABLE
195 53 5 63 9 el
19 47,3 64 1 or Sample : 01
100 16 49 &% 5 GF
325 40 6 58 & ae Date . 24 Nov 2010
=10] Test equipment-
Rohde & Schwarz ESHS30
Schwarzbeck NSLKB127
80
Cornected sets
70
Quasx HeHk
o A
Operating mode.
USB RAECORO TO COMPUTEA
5C TEST W/ REFEAENCE COMPUTER
COMPUTER UNIT
{N)
40 \'\
RFI suppression parts
30
* two dB safety margin for
type approval necessary
20
Operator KT
10 = ] Fesult : pass fX( fail [ ]
IECC
0
01 1 10 10 30 f [MHzZ]

¥1 3 &
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T

il

J — R

Interference voltage 15C KHz — 30 MHz

acc . FCC PART 15 Subpart B Sectigcn 195,107 (a) Class B

110 the highest poaints faund Ref -No.: 54812
F i 1 d
gBuv Mog: Teguy! looowy o Product © USB TURNTABLE
195 43 .2 53 9 Aver
19 38 1 54 1 Aver Sample : 01
100 325 32 3 49 6 Aver
265 31 5 51 3 Aver Date © 24 Nov 2010
30 Test equipment:
Rohde & Schnwarz ESHS30
Schwarzbeck NSLKB127
80
Connected sets
70 .
60
Q\ Operating mode
USB RECORD TO COMPUTER
50 TEST W/ REFERENCE COMPUTER
COMPUTER UNIT
{N)
40
\J\\ RFI suppression parts
30 .\
¥ twd dB safety margin for
type approval necessary
20
Operator: KT
10 =1 . Result : pass [)Q fail [ ]
IECC
O | [l
01 1 1.0 10 30 f [MHz]

¥1 3 8
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Photo of Sample

Sample Outlook

- SWITCHING
- POWER SUPPLY

MODEL:S00EMUT 200030

INPUIT-100-240V~50/60Hz 300m A

OUTPUT 12V 300mA -
et (‘)

U=
lﬁr[..-lhlq._ rl
LTE POWER SLIPPY
MALIE Wy L La |

' f!'k 3

AC/DC Adaptor — Rating Plate
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